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Annex for 2.4G Wi-Fi Test Report No.: CTL2412133013-WF02
FCCID: 2AN5D-N1804

1. Duty Cycle
1.1 Test Result

1.1.1 Ant1
Ant1
Mode > Frequency T_on Period Duty Cycle Duty Cycle Max. DC
Type (MHz) (ms) (ms) (%) Correction Factor (dB) Variation (%)
2412 32.954 32.984 99.91 0.00 0.01
802.11b SISO 2437 32.950 32.980 99.91 0.00 0.00
2462 32.950 32.980 99.91 0.00 0.00
2412 5.484 5.542 98.95 0.05 0.57
802.11g SISO 2437 5.484 5.510 99.53 0.02 0.00
2462 5.484 5.511 99.51 0.02 0.03
802.11n 2412 5.080 5.105 99.51 0.02 0.00
(HT.20) SISO 2437 25.510 25.707 99.23 0.03 0.00
2462 5.079 5.104 99.51 0.02 0.00
802.11n 2422 2.469 2.494 99.00 0.04 0.03
(HT40) SISO 2437 2.468 2.494 98.96 0.05 0.03
2452 2.469 2.494 99.00 0.04 0.03
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Annex for 2.4G Wi-Fi
FCCID: 2AN5D-N1804

1.2 Test Graph

1.2.1 Ant1

Test Report No.: CTL2412133013-WF02
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FCCID: 2AN5D-N1804

Test Report No.: CTL2412133013-WF02
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FCCID: 2AN5D-N1804
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FCCID: 2AN5D-N1804
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Annex for 2.4G Wi-Fi Test Report No.: CTL2412133013-WF02

FCCID: 2AN5D-N1804
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FCCID: 2AN5D-N1804

Test Report No.: CTL2412133013-WF02
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Annex for 2.4G Wi-Fi

FCCID: 2AN5D-N1804

2. Bandwidth

2.1 Test Result

Test Report No.: CTL2412133013-WF02

2.1.1 OBW

> Frequency 99% Occupied Bandwidth (MHz) .

Mode Type (MHz) ANT Result Limit Verdict
2412 1 12.927 / Pass

802.11b SISO 2437 1 12.974 / Pass
2462 1 12.799 / Pass

2412 1 16.923 / Pass

802.11g SISO 2437 1 16.942 / Pass
2462 1 16.829 / Pass

2412 1 17.559 / Pass

?&%g;‘ SISO 2437 1 17.561 ] Pass
2462 1 17 449 / Pass

2422 1 35.474 / Pass

?ﬂzflg;‘ SISO 2437 1 35.847 / Pass
2452 1 35.872 / Pass

2.1.2 6dB BW
X Frequenc 6dB Bandwidth (MHz) .

Mode Type (MHz) Y ANT Result Limit Verdict
2412 1 10.072 >=0.5 Pass
802.11b SISO 2437 1 9.355 >=0.5 Pass
2462 1 9.614 >=0.5 Pass
2412 1 16.122 >=0.5 Pass
802.11g SISO 2437 1 16.110 >=0.5 Pass
2462 1 16.082 >=0.5 Pass
80211n 2412 1 16.383 >=0.5 Pass
(HT20) SISO 2437 1 16.473 >=0.5 Pass
2462 1 16.069 >=0.5 Pass
2422 1 35.059 >=0.5 Pass

802.11n =

(HT40) SISO 2437 1 35.096 >=0.5 Pass
2452 1 35.100 >=0.5 Pass
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FCCID: 2AN5D-

Wi-Fi

N1804

2.2 Test Graph

2.2.1 OBW

Test Report No.: CTL2412133013-WF02
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Annex for 2.4G Wi-Fi Test Report No.: CTL2412133013-WF02
FCC ID: 2AN5D-N1804
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FCCID: 2AN5D-N1804
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FCCID: 2AN5D-N1804
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Annex for 2.4G Wi-Fi

FCCID: 2AN5D-N1804

Test Report No.: CTL2412133013-WF02
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FCCID: 2AN5D-N1804
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FCCID: 2AN5D-

2.2.2 6dB BW

Wi-Fi Test Report No.: CTL2412133013-WF02

N1804
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FCCID: 2AN5D-

Wi-Fi Test Report No.: CTL2412133013-WF02

N1804
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FCCID: 2AN5D-

Wi-Fi Test Report No.: CTL2412133013-WF02

N1804
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3. Maximum Conducted Output Power

3.1 Test Result

3.1.1 Power
TX Frequency Maximum Peak Conducted Output Power (dBm) .
Mode Type (MHz) ANT1 Limit Verdict

2412 2.94 <=30 Pass

802.11b SISO 2437 3.59 <=30 Pass
2462 3.39 <=30 Pass

2412 2.68 <=30 Pass

802.11g SISO 2437 3.09 <=30 Pass
2462 2.86 <=30 Pass

2412 2.90 <=30 Pass

?&%g;‘ SISO 2437 3.72 <=30 Pass
2462 3.29 <=30 Pass

2422 3.70 <=30 Pass

?ﬂzflg;‘ SISO 2437 3.90 <=30 Pass
2452 3.48 <=30 Pass

Note1: Antenna Gain: Ant1: -3.35dB;;
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3.2 Test Graph

3.2.1 Power
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802.11n(HT20)_LCH_2412MHz_Ant1 (SISO)_NTNV

=10 4 Mmﬂn\‘vm‘w—v———'—ﬁ——lvh\

3/

Ant: Anl1 (?SJSD
CENT: 2412 MHz
Sgan: 24 575 MHz
RBW: 1 MHz
VBW: 3 MHz
Detector: Peak
TracaType: MAX Hold
AveragaCount: 1
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue
AveragaType: RMS

Power: 2 90dBm
CHP BW: 16.383MHz
=]

Maker:
1.2417.702 MHz
-7.39 dBm

Frequency (MHz)

E
@
: _30 < / 4 + 4
(4] \
s \
3 =40 A M}’ \-,'
=50 -
=60 4
..?0 ~
=80 4
— Trace
=20 T T T T T T T T T
2399.713 2424288
Frequency (MHz)
802.11n(HT20) MCH_2437MHz_Ant1 (SISO) NTNV
30 Ant: Ant1 (SISO
CENT: 2437 MHz
Span: 24.71 MHz
o0 A REW: 1 MHz
VBW: 3 MHz
Detector: Peak
TracaType: MAX Hold
10 4 AverageCount: 1
SweepPoint: 1001
SweepTime: 1 ms
Sweep: Continue
0 | /—’-wmiw AveragaType: RMS
P 72d
-10 1 o~ CRPBW. 164 73MHz
Maker:
1. 2433 837 MHz
—_ -6.70 dBm
= =20 \
€ \
: _30 < 4 4 + 4
g N\
- =40 .\W‘
=50
=60 4
..?0 ~
=80 4
— Trace
=20 T T T T T T T T T
2424 645 2449 355

Page 27 /53




Annex for 2.4G Wi-Fi Test Report No.: CTL2412133013-WF02

FCCID: 2AN5D-N1804
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4. Maximum Power Spectral Density

4.1 Test Result

4.1.1PSD
TX Frequency Maximum PSD (dBm/3kHz) .
Mode Type (MHz) ANT1 Limit Verdict
2412 -26.05 <=8 Pass
802.11b SISO 2437 -23.90 <=8 Pass
2462 -25.36 <=8 Pass
2412 -30.05 <=8 Pass
802.11g SISO 2437 -29.54 <=8 Pass
2462 -29.53 <=8 Pass
2412 -29.41 <=8 Pass
?&%g;‘ SISO 2437 2816 <=8 Pass
2462 -28.72 <=8 Pass
2422 -30.42 <=8 Pass
?ﬂzflg;‘ SISO 2437 23045 <=8 Pass
2452 -31.56 <=8 Pass
Note1: Antenna Gain: Ant1: -3.35dB;;
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4.2 Test Graph
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5. Unwanted Emissions In Non-restricted Frequency Bands

5.1 Test Result

5.1.1 Ref
> Frequenc Level of Reference
Mode Type MHz) ANT (dBm)
2412 1 -11.95
802.11b SISO 2437 1
2462 1 -11.58
2412 1 -16.17
802.11g SISO 2437 1 -15.80
2462 1
2412 1 -16.07
8(&%3;1 SISO 2437 1
2462 1 -14.75
2422 1 -17.67
B(OHZTQS;‘ SISO 2437 1
2452 1 -17.55
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.

5.1.2 CSE
TX Frequenc Level of Reference Limit .
Mode Tywe (I\O/Ile) Y ANT (dBrm) (dBm) Verdict
2412 1 -11.19 -31.19 Pass
802.11b SISO 2437 1 -11.19 -31.19 Pass
2462 1 -11.19 -31.19 Pass
2412 1 -15.68 -35.68 Pass
802.11g SISO 2437 1 -15.68 -35.68 Pass
2462 1 -15.68 -35.68 Pass
2412 1 -14.54 -34.54 Pass
802.11n
(HT20) SISO 2437 1 -14.54 -34.54 Pass
2462 1 -14.54 -34.54 Pass
802.11n 2422 1 -17.15 -37.15 Pass
(HT.40) SISO 2437 1 -17.15 -37.15 Pass
2452 1 -17.15 -37.15 Pass
Note1: Refer to FCC Part 15.247 (d) and ANSI C63.10-2013, the channel contains the maximum PSD level was used to
establish the reference level.
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FCCID: 2AN5D-N1804

5.2 Test Graph
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Wi-Fi

Test Report No.: CTL2412133013-WF02
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Test Report No

.2 CTL2412133013-WF02
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Test Report No.: CTL2412133013-WF02
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5.2.2 CSE
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N1804
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